

Product Name: RALEF 10 MG TABLETS

Active Substances: leflunomide 10 mg

Form: 30 film-coated tablet

Therapeutic indications: As a "disease modifying antirheumatic drug" (DMARD) in the treatment of active rheumatoid arthritis, Active psoriatic arthritis

Posology and method of administration:

Rheumatoid arthritis: RALEF treatment is usually started with a loading dose of 100 mg once a day for 3 days. The recommended maintenance dose is 10 mg to 20 mg leflunomide once daily, depending on the severity (activity) of the disease. Psoriatic arthritis: Start RALEF treatment for 3 days with a 100 mg daily loading dose. The recommended maintenance dose is 20 mg leflunomide once daily.